ASSEMBLY INSTRUCTIONS
FORA10 & 12 HOLE
CONVENTIONAL NEST

10 HOLE

A - 410900 - TOP (1)
B - 410898 - RIGHT PARTITION (1)
C - 410899 - LEFT PARTITION (5)
D - 410725 - FRONT TOP PANEL (1)
E - 410726 - FRONT BOTTOM PANEL (1)
F - 410727 - BACK TOP PANEL (1)
G - 410728 - BACK BOTTOM PANEL (1)
H - 410735 - LONG PERCH ARM ASSY (2)
| - 410734 - SHORT PERCH ARM ASSY (2)
J - 410731 - WOOD DRILLED PERCH (3)
K - 410730 - NEST BOTTOM (10)

410732 - HARDWARE BAG (1)
L - 012802 - 3/16 POP RIVET (73)

M- 012795 - #10-24 x 1/2 HEX HEAD SCREW (12)

N - 012408 - #10-24 NUT (12)

O- 010621 - 1/4-20 x 1-1/4 HEX BOLT (12)
P - 012793 - 1/4-20 LOCKNUT (12)

Q- 410719 - HANGING BRACKET (2)

INSTRUCTIONS:

12 HOLE

A- 410748 - TOP (1)
B - 410898 - RIGHT PARTITION (1)
C - 410899 - LEFT PARTITION (6)
D - 410714 - FRONT TOP PANEL (1)
E - 410715 - FRONT BOTTOM PANEL (1)
F - 410716 - BACK TOP PANEL (1)
G - 410717 - BACK BOTTOM PANEL (1)
H - 410735 - LONG PERCH ARM ASSY (2)
| - 410734 - SHORT PERCH ARM ASSY (2)
J - 410721 - WOOD DRILLED PERCH (3)
K - 410720 - NEST BOTTOM (12)

410732 - HARDWARE BAG (1)
L - 012802 - 3/16 POP RIVET (73)
M - 012795 - #10-24 x 1/2 HEX HEAD SCREW (12)
N - 012408 - #10-24 NUT (12)
O - 010621 - 1/4-20 x 1-1/4 HEX BOLT (12)
P - 012793 - 1/4-20 LOCKNUT (12)
Q- 410719 - HANGING BRACKET (2)

Check all parts & read instructions prior to assembly. Lay top upside-down. Attach all partitions using
3/16 pop rivets. Turn nest over. Attach the (4) panels using 3/16 pop rivets, front top (notches & slots),
front bottom (slots), back top (notches), & back bottom (no notches or slots). Attach long & short perch
arms assemblies using 10-24 X 1/2 screws and nuts. Long assemblies goes through front bottom & short
assemblies goes through front top. Attach (3) wood perches using 1/4-20 X 1-1/4 bolt & 1/4-20 locknuts.
Bolt hanging bracket to the back of both corners using 10-24 X 1/2 screws & nuts.

4/18/2012

000182




